

Fire Test Report

API Standard 589, 2nd Edition
API Standard 607, 7th Edition

Performed for

J.D. Jones & Co. (P) Ltd.

www.jdjones.com



**“Pacmaan” NA B3+707 Packing Set
in 6 Inch Class 300 Gate Valve**

Project Number: 216441

Test Date: February 24, 2017



Performed by

YARMOUTH RESEARCH AND TECHNOLOGY, LLC

434 Walnut Hill Road
North Yarmouth, ME 04097 USA
(207) 829-5359

info@yarmouthresearch.com
www.yarmouthresearch.com